riAR

City of
Westmorland

Service Area




CITY Or WESTMORIAND
SCRVICE AREA PIAN

<>

SUBMITTED TO:

IMPERIAL COUNTY
Local Agency Formation Commission
509 Eighth Street
El Centro, California 92243

<>

SUBMITTED BY:

CITY OF WESTMORLAND
355 South Center Street
P.0. Box 699
Westmorland, California 92281

<>

PREPARED BY:

HOFMAN PLANNING ASSOCIATES
5900 Pasteur Court, Suite 150
Carlisbad, California 92008
(760)438-1465 [/ (760)438-2443 FAX

March 3, 2005



INDIVIDUALS RESPONSIBLE FOR THE PREPARATION OF THIS DOCUMENT

CITY OF WESTMORLAND
355 South Center Street
P.O. Box 699
Westmorland, CA 92281
(760) 344-3411 - Telephone
(760) 344-5307 - Fax

City Council -
Mr. Lawrence Ritchie, Mayor
Mr. Henry Graham, Mayor Pro Tem
[...]
At this time, there is no agreement between the Federal government, the State
and the city regarding shared maintenance of this roadway.

E. Phasing

Improvements to circulation facilities will be provided concurrently with new
development. Developers will construct required internal street
improvements associated with each project. Additionally, the developers will
be required to construct frontage improvements along all Circulation Element
roadways adjacent to each proposed future project. Timing for these
improvements will be based on the timing for future development.

City of Westmorland 76 Service Area Plan



II.

IV.

MITIGATION

Most of the circulation improvements identified will be constructed by future
developers as development occurs.

Recommendations:

A,

For Collectors, the developer shall be responsible for all street improvements
including one travel lane, curb, gutter and sidewalk constructed to city
standards for all land fronting on said collectors.

For Major and Secondary Arterials, the developer shall be responsible for .
frontage improvements including 2 median, one travel lane, curb, gutter and
sidewalk.

New development that results in increased traffic impacts that exceed 5,000
vehicles per day on local streets shall provide for a traffic study to outline
needed improvements to mitigate the increased traffic levels.

FINANCING

The existing funding sources for circulation improvements, maintenance and
operation come from the city’s General Fund, 1.C. - IVAG Payments, Motor Vehicle
In-Lieu Tax, Special Gas Tax, and LTA Measure D as well as developers. The city of
Westmorland will continue to utilize these funding sources.

A.

Per Capita Costs

The per capita cost is the amount that must be provided from the city’s General
Fund to cover the costs not paid for by other funding sources. The current
annual General Fund cost identified in the 2004-2005 city of Westmorland
budget is approximately $10.46 per capita. The 2004-2005 city of Westmorland
budget allocated $22,825 for streets. Using the city’s current population of
2,182 residents, maintenance and operation of the circulation maintenance cost
approximately $10.46 per capita. :

$22,825 / 2,182 population = $10.46 per capita

City of Westmorland 77 Service Area Plan



B.  Future Funding Sources

The city may utilize assessment district financing, grants and other sources of
revenue as well as a five-year capital improvement plan to help finance city
circulation improvements. There are several funding sources for circulation
facilities such as community facilities district, special assessment district,
development impact fees, Certificate of Participation, Intermodal Surface
Transportation Efficiency Act (ISTEA), Surface Transportation Program (STP),
as well as Community Development Block Grants and other state and federal
grants. Further descriptions of these and other financing mechanisms are
provided in the Facility Financing section beginning on page 109.

City of Westmorland 78 Service Area Plan



Clty of Westmorland

R ; L BanmsterRoad' ‘
o ’,

_ Kingsley Road-

Strest | -

MartinRoad -
Center Street

LEGEND

- ,-’-—Q' Cny Limits

Area w;thm the Clty Limits

Sphere of Influence

Area within the .
Sphere of Influence

Major Arterial

Collectbr

NORTH

NO SCALE
NOTE: ALL LOCATIONS APPROXIMATE

vgﬁ Hofman Planning

Circulation Map
4dA ssociates

Exhibit 10




Table 21

Cost Estimate for Circulation Maintenance and Operation

Year Projectf;d Cost
Population
Existing 2,182 $22,825
2005 3,035 $31,741
2006 3,887 $40,657
2007 4,740 $49,573
2008 5,592 $58,489
2009 6,445 $67,405
2010 6,615 $69,188
2011 6,786 $70,971
2012 6,956 $72,755
2013 7,127 $74,538
20141 7,297 $76,321
2015 7,468 $78,104
2016 7,638 $79,888
2017 7,809| $81,671
2018 7,979 $83,454
2019 8,150 $85,237
2020 8,320 $87,020
2021 8,491 $88,804
2022 8,661 $90,587
2023 8,832 $92,370
2024 9,002 $94,153
2025 9,173 $95,936
City of Westmorland 80 Service Area Plan



Table 22

Cost Estimate for Center Street

Preliminary Project Cost Estimate

Mainline Improvements

Facility Name:

Center Street

Limits Howenstein to Bannister
Length: 2640 ft
Proposed No. of Lanes 2
Proposed Total Width 40 ft
Existing Total Width 40 ft
Proposed Pavement Width 24 ft
Existing Pavement Width 24 ft
AC Pavement Depth 0in.
Base Material Depth 0 in.
Overlay Width 24 ft
Median Landscaping Width ft
Parkway Landscaping Width ft
ltem No. Description Quantity Unit Unit Total
Cost Cost
1 Mobilization @ 5% 1 LS $0 $0
2 Clearing & Grubbing 0 Acre $500 $0
3 Demolition/ Removals 0 LS $4 $0
4 Excavation 0 CcY $20 $0
5 AC Pavement 766 TONS $70 $53,592
6 AC Base 0 TONS $40 $0
7 Curb and Gutter 0 LF $15 $0
8 Median Curb and Gutter 0 LF $10 $0
9 Sidewalk 0 SF $3.00 $0
10 Signing 0 LS 30 $0
11 Striping 5280 LF $0.33 $1,742
12 Parkway Landscaping 0 SF $5.00 $0
13 Median Landscaping 0 SF $5.00 $0
14 Traffic Signals 1 EA $170,000 $170,000
15 Street Lights 8 EA $1,500 $12,000
Right-of-way 0 SF $0
Total Construction $237,334
Contingency @ 15% $35,600
Engineering @ 12% $28,480
CM & Inspection @ 10% $23,733
City Administration @ 4% (1% design, 1% construction, 2% OH) $9,493
Environmental @3% $7,120
Total Non-Construction $104,427
Project Total $341,762
ASSUMPTIONS

Source: Willdan, December 2004

City of Westmorland

81

Service Area Plan



Table 23 Cost Estimate for Martin Street

Preliminary Project Cost Estimate
Mainline Improvements
Facility Name: Martin Street
Limits Miller to Bannister
Length: 5280 ft
Proposed No. of Lanes 2
Proposed Total Width 40 ft
Existing Total Width 40 ft
Proposed Pavement Width 24 ft
Existing Pavement Width 24 ft
AC Pavement Depth 0 in.
Base Material Depth 0in.
Overlay Width 24 ft
Median Landscaping Width ft
Parkway Landscaping Width ft
ltem No. Description Quantity Unit Unit Total
Cost Cost
M Mobilization @ 5% 1 LS $0 $0
2 Clearing & Grubbing 0 Acre $500 $0
3 Demoalition/ Removals 0 LS $4 $0
4 Excavation 0 cY $20 30
5 AC Pavement 1531 TONS $70 $107,184
6 AC Base ’ 0 TONS $40 $0
7 Curb and Gutter 0 LF $15 30
8 Median Curb and Gutter 0 LF $10 30
9 Sidewalk 0 SF $3.00 $0
10 Signing -0 LS $0 $0
11 Striping 10560 LF $0.33 $3,485
12 Parkway Landscaping 0 SF $5.00 - $0
13 Median Landscaping 0 SF $5.00 $0
14 Traffic Signals 0 EA $170,000 30
15 Street Lights 0 EA $1,500 $0
Right-of-way 0 SF $0
Total Construction $110,669
Contingency @ 15% $16,600
Engineering @ 12% $13,280
CM & Inspection @ 10% $11,067
City Administration @ 4% (1% design, 1% construction, 2% OH) $4,427
Environmental @3% $3,320
Total Non-Construction $48,694
Project Total , $159,363
ASSUMPTIONS

Source: Willdan, December 2004

City of Westmorland 82 ‘ Service Area Plan



Table 24 Cost Estimate for Seventh Street

Preliminary Project Cost Estimate
Mainline Improvements
Facility Name: Seventh Street
Limits ) Martin to Center
Length: 2640 ft
Proposed No. of Lanes
Proposed Total Width 60 ft
Existing Total Width 30 ft
Proposed Pavement Width 40 ft
Existing Pavement Width 20 ft
AC Pavement Depth 3.5in.
Base Material Depth 9 in.
Overlay Width 20 ft
Median Landscaping Width ft
Parkway Landscaping Width ft
liem No. Description Quantity Unit Unit Total
Cost Cost
1 Mobilization @ 5% 1 LS $0 $0
2 Clearing & Grubbing 2 Acre $500 $909
3 Demolition/ Removals 0 LS $4 $0
4 Excavation 334 cY $20 36,681
5 AC Pavement 1670 TONS $70 $116,886
6 AC Base 2376 TONS $40 $95,040
7 Curb and Gutter 5280 LF $15 $79,200
8 Median Curb and Gutter 0 LF $10 30
9 Sidewalk 29040 SF $3.00 $87,120
10 Signing 0 LS $0 $0
11 Striping 0 LF $0.33 $0
12 Parkway Landscaping 0 SF $5.00 - $0
13 Median Landscaping 0 SF $5.00 $0
14 Traffic Signals 0 EA $170,000 $0
15 Street Lights 0 EA $1,500 $0
Right-of-way 79200 SF 30
Total Construction $385,837
Contingency @ 15% , $57,875
Engineering @ 12% $46,300
CM & Inspection @ 10% $38,584
City Administration @ 4% (1% design, 1% construction, 2% OH) $15,433
Environmental @3% $11,575
Total Non-Construction $169,768
Project Total $555,605
ASSUMPTIONS

Source: Willdan, December 2004

City of Westmorland 83 Service Area Plan



VL

WASTEWATER TREATMENT AND SEWER FACILITIES
<

All information in this section was acquired from a March 2004 meeting with key city
officials, the city of Westmorland Wastewater Collection System Master Plan
prepared by the Holt Group (September 2001) and from information prepared by
Willdan. For additional details relating to wastewater treatment and conveyance,
please consult one of the above sources.

PERFORMANCE STANDARD

Although there are no adopted “Performance Standards” for wastewater treatment
and conveyance, there are design criteria and regulations that must be met to ensure
that adequate wastewater treatment and conveyance is provided. The National Clay
Pipe Institute’s (NCPI) standards were used when analyzing Westmorland’s
wastewater system. They recommend that pipes 4 inches to 24 inches in diameter
should be designed to handle flow levels no greater than half-full peak flow
conditions. The peaking factor used in this report is 2.

FACILITY PLANNING AND ADEQUACY ANALYSIS

The purpose of this Facility Planning and Adequacy Analysis is to provide the reader
with information about the adequacy of the existing wastewater and sewer facilities
and how this relates to the future wastewater and sewer needs of the city.

A. Inventory of Existing Facilities

WASTEWATER TREATMENT PLANT

The existing wastewater treatment plant, located at the northeast corner of
Howenstein and Martin Road, uses primarily an oxidation ditch-type process.
The process flow scheme consists of a headworks structure, an influent
pumping station, a grit chamber, an oxidation ditch, an intermediate pump
station, two secondary clarifiers, a chlorine contact basin, a de-chlorination
basin, a 12-inch diameter outfall line and sludge drying beds. Treated effluent
discharges into the Trifolium Drain. The capacity of the treatment plant is 0.5
MGD.

City of Westmorland 84 Service Area Plan



WASTEWATER COLLECTION SYSTEM

The existing wastewater collection system consists of vitrified clay pipe (VCP)
and polyvinyl chloride (PVC) pipelines, and includes approximately 6.8 miles
of gravity sewers ranging in size from 4 inches to 12 inches in diameter and 119
manholes. There are no force mains or pump stations other than at the
treatment facility. The topography of the city is flat, sloping gently to the
‘northwest and conveying wastewater by gravity to the treatment facility.

B. Adequacy of Existing Facilities

Currently, the treatment plant has a treatment capacity of 0.5 MGD and the
average daily flow of wastewater is 0.26 MG. According to the wastewater and
sewer analysis completed by the Holt Group in 2001, the existing facilities are
in fair to good condition and are operating adequately. However, there are
some areas in need of repair. According to their report, there exists a need to
repair or replace 8 of the 119 manholes. Also, the VCP pipelines are
approximately 70 years old. Because of their age, they should undergo a video
inspection within the next year to determine whether or not repairs and/ or
replacements are needed.

C. Future Demand for Facilities

Based on the sewer system analysis conducted by the Holt Group, the average |
daily flow to the city of Westmorland Wastewater Treatment Plant is 0.26
million gallons. The treatment plant capacity is 0.5 MGD. The city’s average
annual projected wastewater flow demand is as follows:

Year Projected Population Average Daily Flow
2005 3,035 0.36 MGD
2010 6,615 0.79 MGD
2015 - 7468 0.89 MGD
2020 : 8,320 0.99 MGD
2025 9173 1.09 MGD

The annual projected wastewater flow demand was calculated as follows:

0.26 MGD Average Flow x 1,000,000 / 2,182 =119 Gallons per Day per Person
and
119 GD demand per person x 3,035 population (2005) / 1,000,000= 0.36 MGD demand (2005)

City of Westmorland 85 Service Area Plan



D. Opportunities for Shared Facilities

There are no opportunities for shared facilities.

E. Phasing

In order to maintain and adequate sewer treatment capacity for the existing
population as well as provide for future development, the following
improvements and future facilities are recommended within the time frames

provided:

SHORT TERM

Maintain and repair current sewer system. The current plant has
approximately twice the current flow and should be adequate until 2008.

WITHIN FIVE YEARS
In or around 1007, the existing plant capacity may be exceeded. An additional
0.50 MGD treatment capacity should be added to raise the total capacity to 1.0

MGD. This should be sufficient until the year 2020. The approximate
anticipated cost is $3,000,000 in 2004 dollars. :

WITHIN 10 YEARS TO 15 YEARS

In approximately 2020, an additional 0.10 MDG capacity should be added to
the facility. This will bring the plant up to the required 1.10 MGD. The
approximate anticipated cost for this improvement is $500,000 in 2004 dollars.

WITHIN 20 YEARS

No additional upgrades are required.

City of Westmorland 86 Service Area Plan



VIL

VIIL

MITIGATION

The city of Westmorland should continue to pursue various means by which to obtain
funding and provide for adequate wastewater conveyance facilities for the existing
and future residents of the city. The following are recommendations to maintain
adequacy for wastewater treatment and conveyance facilities.

Recommendations:

A. Facilities identified in the Wastewater Master Plan update shall be constructed
as needed as new development and annexation of land occurs.

B. Prior to the recordation of a final map within any of the annexation areas, a

development agreement must be in place to ensure that adequate wastewater
facilities will be provided during the PWWF conditions for the wastewater
conveyance system being utilized by said annexation area.

C. All system improvements shall be designed and constructed in accordance
with Federal, State and local regulations.

FINANCING

The primary sources of revenue for wastewater treatment and conveyance facilities
are the sewer service charges, sewer connection fees, capacity fees and septic income.
The sewer service charges and developer contributions fund facilities such as sewer
interceptors and the operation of the wastewater treatment plant. The sewer capacity
fee is based on the equivalent dwelling unit (EDU) impact created and helps fund the
future expansion of the city of Westmorland Wastewater Treatment Plant.

In 1999, the city received a construction grant from the Border Environment
Infrastructure Fund (BEIF) in the amount of $1,777,300 to assist in the cost needed to
increase the capacity of the treatment facility from 375,000 to 500,000 GPD. The city
also received a Small Communities Grant (SCG) for planning in the amount of
$117,291 and a SCG Design Grant for $139,929. By February of 2000, the city received
approval for a Stat Revolving Fund (SRF) loan to cover the balance of the costs for the
expansion of the wastewater treatment facility.

The city will continue to utilize these funding sources in addition to searching for
other sources to improve the existing system in order to meet future demand.

City of Westmorland 87 Service Area Plan



A.  Per Capita Costs

The per capita cost is the amount that must be provided from the city’s General
Fund to cover the costs not paid for by other funding sources. The current
annual General Fund cost identified in the 2004-2005 city of Westmorland
Budget is approximately $36.62 per capita. The 2004-2005 city of Westmorland
budget allocated $79,928 for wastewater services. Using the city’s current
population of 2,182 residents, maintenance and operation of the wastewater
facilities cost approximately $36.62 per resident per year.

$79,928 /2,182 population = $36.62 per capita

B.  Future Funding Sources

The city will continue to utilize the existing funding sources for wastewater
facilities. The sewer service charge collected by the city is the primary funding
source. The current fees will need to be reviewed annually and during
proposed annexations to ensure that there is sufficient funding to provide